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Purpose: Evaluate the Koning Exterior Finish Assembly for wind resistance in accordance 
with ASTM E 330: Standard Test Method for Structural Performance of 
Exterior Windows, Doors, Skylights and Curtain Walls by Uniform Static Air 
Pressure Difference. 

 
 
Test Methods: Testing was conducted in accordance with ASTM E 330-02(2010): Standard Test 

Method for Structural Performance of Exterior Windows, Doors, Skylights and 
Curtain Walls by Uniform Static Air Pressure Difference.  Specimens were tested 
in accordance with Procedure A.  The selected test load was ±150 psf, which 
equates to a ±225 psf proof load when the typical 1.5 factor of safety is applied to 
the test result.  The following sequence was used to evaluate the specimen: 

1. -75 psf was applied for 10 seconds 
2. Specimen was recovered for 1-5 minutes 
3. -150 psf was applied for 10 seconds 
4. Specimen was recovered for 1-5 minutes 
5. +75 psf was applied for 10 seconds 
6. Specimen was recovered for 1-5 minutes 
7. +50 psf was applied for 10 seconds 
8. Specimen was recovered for 1-5 minutes 
9. -112.5 psf was applied for 10 seconds 
10. Specimen was recovered for 1-5 minutes 
11. -225 psf was applied for 10 seconds 
12. Specimen was recovered for 1-5 minutes 
13. +112.5 psf was applied for 10 seconds 
14. Specimen was recovered for 1-5 minutes 
15. +225 psf was applied for 10 seconds 
16. Specimen was recovered for 1-5 minutes 
 

 
Sampling: All products applied to the exterior sheathing were provided by Koning 

Construction Consultants.  Below is an itemized list of products that are used in 
the Koning Exterior Finish Assembly. 

 
Product Identification Manufacturer 
Tyvek® HomeWrap DuPont 
Vinyl Casing Bead Not provided 
Structalath Twin Trac Structa Wire Corporation 
Florida Super Stucco Argos Cement LLC 
MasterSeal NP 150 BASF Corp. 

 
 
Specimen: A 4-ft x 8-ft mock-up was constructed from No.2 2x6 dimensional lumber and 

sheathed with 7/16” OSB.  The OSB sheathing was installed with two (2) offset 
vertical joints and one horizontal joint and was fastened to the framing with #8 x 2 
wood screws spaced 6” o.c. along the edges and intermediate supports.  DuPont 
Tyvek® HomeWrap was placed over the OSB using 1-1/2” plastic cap nails 
spaced 24” o.c.  5/8” ground x 1-3/4” flange, vinyl casing beads were located 
around perimeter of the specimen and attached 24” o.c with #8 x 1” PH wood 
screws.  Structalath Twin Trac was secured through to the sheathing with #8 x 1” 
PH screws spaced 12” o.c. horizontally and 5” o.c vertically in a staggered 
pattern.  The stucco finish was prepared by mixing Florida Super Stucco and 
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sand at a 1:3 to 1:4 ratio and applied flush with the casing bead.  A relief kerf, as 
shows below, was cut into the wet stucco at the casing bead.  MasterSeal NP 
150 was applied in the kerf to seal to the trim.     

 
 

5/16"

5/16"

45°

Relief Kerf

 
 
Results: The specimen was tested January 29, 2016.  Results of testing are shown below. 
 
 

Table 1.  Results from ASTM E 330, Procedure A  
 

Pressure 
(psf) 

Duration (s) 
Result 

(Pass/Fail) 

-75 10 Pass 

0 60 Pass 

-150 10 Pass 

0 60 Pass 

+75 10 Pass 

0 60 Pass 

+150 10 Pass 

0 60 Pass 

-112.5 10 Pass 

0 60 Pass 

-225 10 Pass 

0 60 Pass 

+112.5 10 Pass 

0 60 Pass 

+225 10 Pass 

0 60 Pass 

  Note(s): Deflection measurements were not evaluated. 
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Statement of Attestation: 
 
The performance evaluation of Koning Exterior Finish Assembly was conducted in accordance with 
ASTM E 330-02(2010): Standard Test Method for Structural Performance of Exterior Windows, Doors, 
Skylights and Curtain Walls by Uniform Static Air Pressure Difference as described herein.  The 
laboratory test results presented in this report are representative of the material supplied.   
 
 
 
    Signed:  
 Zachary Priest, P.E. 
 Director 
  

 
 
Report Issue History: 
 

Issue # Date Pages Revision Description (if applicable) 

Original 04/04/2016 13 NA 

 
 
 

APPENDIX FOLLOWS 

Initial period of 
weight loss 

Weight reaches a 
steady-state 
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Vinyl Casing Bead 
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